
THESIS 
 
 
 

ANALYSIS OF BALL CORPORATION’S FAIRFIELD CAN MANUFACTURING PLANT 
  

AND THE POTENTIAL FOR INDUSTRIAL WASTEWATER RECYCLING 
 
 
 
 
 
 

Submitted by 
 

Timothy G. Medearis 
 

Department of Civil and Environmental Engineering 
 
 
 
 
 
 

In partial fulfillment of the requirements 
 

For the Degree of Master of Science 
 

Colorado State University 
 

Fort Collins, Colorado 
 

Summer 2016 
 
 
 

Master’s Committee: 
 
 Advisor: Kenneth Carlson 
 
 Kimberly Catton 
 Mark Paschke 
 
 
 
 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Copyright by Timothy G. Medearis 2016 
 

All Rights Reserved 



ii  
 

ABSTRACT 
 
 
 

ANALYSIS OF BALL CORPORATION’S FAIRFIELD CAN MANUFACTURING PLANT 
[...]
market research and ratings, shows that Ball Corporation already holds the highest market share 

in the metal can & container manufacturing industry in the US at 23.7% and looks to gain 

another 6.6% by acquiring Rexam.  Internationally, the merger would combine the top two 

beverage can manufactures with the combined company having 60% of the beverage can market 

in North America, 69% in Europe, and 74% in Brazil (Eagle, 2015).  This rapid business growth 

is one of many reasons Ball Corporation is pursuing more sustainable and efficient water options 

in its manufacturing process. 

 The manufacturing of aluminum cans is a highly automated, process with multiple steps.  

Heavy, mostly recycled, aluminum coils are unrolled, cut, and stretched to form the cylindrical 

base shape for the can.  The cans are then trimmed to a uniform height and washed thoroughly 



5 
 

for disinfection and quality.  After washing, the inside of the cans are coated to protect product 

integrity from the acidic beverage conditions and labeled.  More size adjustments are also made 

to the cans, and they are all checked for pinholes or other imperfections.  Finally, the cans are 

shipped to beverage makers to be filled and capped.  In all, the Ball can manufacturing process is 

twenty individual steps long.  The washing step, step six of twenty, is by far the most water 

intensive step and this study’s main focus. 

 The water use in the can manufacturing process is a crucial component in ensuring can 

quality and consistency.  Water resources, however, face tighter restrictions, higher demands, 

and greater future shortages than at any other time in history.  The recent California drought 

brought about unprecedented water restrictions including a statewide 25% reduction in potable 

urban water usage, strong lawn conversion incentives, and prohibition of public street median 

irrigation (Exec. Order No. B-29-15, 2015).  Water demand also continues to grow 

exponentially.  According to the United Nations World Water Development Report 2015, water 

demand is expected to increase by 55% by 2050.  Water stressed areas of the world such as 

southwestern United States, Middle East, China, and India contain some of the fastest growing 

populations.  And unfortunately, the solution to this problem will likely not be to simply exploit 

conventional water resources.  The same UN World Water Report also states that 20% of the 

world’s aquifers are already over-exploited.  This includes California’s Central Valley aquifer, 

which according to USGS data, has lost 74 billion cubic meters of water since 1960.  Once water 

from these aquifers is used up, it could be gone forever since it often takes thousands of years for 

surface water to recharge aquifers. 

Even with these growing water stressors, Ball Corporation rarely is unable to secure 

consistent, high quality tap water in the United States and other developed nations.  However, 



6 
 

water rights issues and water reliability worries have become concerns for Ball in less developed 

countries.  In addition, droughts in developed nations, such as the drought in California, threaten 

to result in water restrictions.  If their manufacturing plant in Fairfield, CA, was required to cut 

water use by 50%, production would likely drop by 50%.  For a company highly invested in an 

industry where the profit margins are small, any cut in water use could be devastating.  Ball 

Corporation understands their dependence on high quality, reliable tap water and realizes the 

opportunity on-site water treatment and recycling could bring to their business.  

 Many businesses and corporations today monitor their energy efficiency and generate 

positive public relations through zero carbon footprint or “green” initiatives.  Few companies, 

however, value water the same way they value energy.  On-site water treatment and recycling 

could propel Ball Corporation as an instant leader in responsible water management.  It also fits 

very well into Ball Corporation’s new company vision.  Ball’s most recent initiative, the Drive 

for 10 vision, strives to balance economic, environmental, and social impacts for greater long-

term success.  By pursuing more advanced water solutions like treating and recycling their 

industrial water use, Ball Corporation leverages their know-how and technological expertise to 

provide a competitive advantage. 

2.2. Overview of Industrial Wastewater Treatment and Recycling Projects 

 In the Federal Water Pollution Control Act Amendments of 1972, industry was required 

to achieve the goal of zero discharge by 1985.  This was an incredibly lofty goal, which has not 

nearly been satisfied today, but it set into motion the incentive for industries to reuse/recycle 

their wastewaters.  Reclaimed or recycled water use on a volume basis is expected to grow at an 

estimated 15% per year in the United States with applications ranging from irrigation of golf 

courses to groundwater recharge (Miller 66, 2006).  Today, only 7.4% of wastewater is 



7 
 

reclaimed and reused, which suggests enormous potential for growth in this field (Miller 66, 

2006).  Early applications of water reuse involved irrigation of golf courses and landscapes 

because these operations were more economically feasible.  Beginning applications of water 

reuse in the United States occurred in California, Florida, and even at Grand Canyon National 

Park.  These reuse applications all involved treating general wastewater to a basic, less expensive 

level and using it in ways that minimize human contact.  However, as treatment technologies 

have improved and become less expensive, specific industrial wastestreams have become more 

economically feasible for advanced treatment and reuse.  Water reuse becomes more practical 

when social benefits, local economic development, watershed benefits, and public health 

improvements are taken into account (Miller 68, 2006).  Multiple case studies on specific 

industrial wastewaters and their reuse exist and are summarized in the following paragraphs.  

This should provide some context to the Ball reuse project and this thesis. 

 In Jamnagar, India, one of the world’s largest oil refinery’s utilizes water treatment and 

reuse.  The refinery itself has a capacity of 1.2 million barrels per day, which contributes an 

average of 48,000 m3/day of wastewater to the reclamation facility (Lahnsteiner, 2005).  The 

reclamation facility segregates wastewater into four identical wastestreams.  Two streams are 

designed for low total dissolved solids concentration (LTDS) and are treated to an effluent 

quality adequate for reuse in cooling water, fire water, and irrigation.  Another stream, the high 

total dissolved solids stream (HTDS) is composed of process and oily wastewaters and is treated 

to a level adequate for re-use as partial make up in a sea water cooling tower (Waterleau, 2016).  

The general treatment process consists of oil removal through an API-separator and dissolved air 

flotation, biological treatment (biotowers with plastic packings and activated sludge process), 

tertiary filtration (dual media filters), and polishing with granular activated carbon (Lahnsteiner, 



8 
 

2005).  The combination of these processes results in treated waters with below 5 mg/L total 

suspended solids, 50 mg/L COD (chemical oxygen demand), 5 mg/L oil and grease, and a pH 

range of 6-8.  Operating costs for this plant amount to $0.36/m3 with a third of the costs coming 

from capital expenses.  This total cost is more economical and environmentally sustainable than 

the alternative: seawater desalination (Lahnsteiner, 2005).   

 Another industry which has employed water reuse is the textile industry.  Large amounts 

of water are used throughout many textile operations including the production of dyes, fabric 

preparation, and washing of the fabric after each step.  According to the United States EPA, a 

textile unit producing 9,000 kg/day of fabric consumes 36,000 liters of water (Shaikh, 2009).  

Not only does the textile industry consume large quantities of water, but valuable and persistent 

chemical products are discharged at a high rate.  Recycling strategies can not only conserve 

water, but also help in the recovery of valuable chemical products.  Schoeberl, Brik, Braun, and 

Fuchs published a case study in 2004 which developed a recycling concept for a specific textile 

processing case (the specific company/textile mill was left confidential). 

 In this case study, the standard of treatment for the effluent wastewater was a water 

quality to be reused directly into the textile industry process.  In order to achieve this, a multi-

stage process requiring combinations of biological and physicochemical techniques was applied.  

Effluent water treated from the textile mill was taken both from the final outfall where all the 

wastestreams were combined and from the washing process, where a specific waste stream could 

be isolated. Treating the water solely from the final outfall was more desirable, but more costly.  

The washing process waste stream, although easier to treat, contained significant amounts of oily 

substances.  The main processes evaluated in this case study to treat both types of effluent water 

were membrane bioreactors (MBRs), oxidative processes, and ultrafiltration and nanofiltration 



9 
 

units.  For the end-of-pipe effluent water, a combination of the MBR and nanofiltration process 

was determined to be most effective.  The MBR reduced COD significantly (75-91%), but 

required nanofiltration to fully remove color and conductivity to adequate levels.  For the 

washing water effluent, ultrafiltration tests were performed and rejection of COD and lipophilic 

substances were monitored.  Rejection of COD was consistently above 75% and removal rate of 

lipophilic substances was even greater at above 83%.  In conclusion, MBR treatment, 

nanofiltration, and ultrafiltration were all beneficial methods in treating industrial wastewater 

from textile processes. 

 The third and final example for industrial reuse is from the hydraulic fracturing industry.  

Hydraulic fracturing is the process of pumping millions of liters of water, sand, and other 

chemicals underground into tight shale rock formations in order to release the oil and gas to the 

surface.  Hydraulic fracturing produces large amounts of wastewater, known as produced water, 

which traditionally has been disposed of in deep injection wells.  However, as water treatment 

technologies become more affordable, disposal wells fill up, and regulations increase, produced 

water has been treated and reused more frequently.   

How the produced water is treated and reused depends on the shale being fractured and 

quality of the produced water.  For example, according to the EPA’s 2011 Technical Workshops 

for the Hydraulic Fracturing Study proceedings, the Chesapeake Energy Corporation 

hydraulically fractures four different types of shales, with four different water qualities, requiring 

four different levels of treatment for reuse (Mantell 53, 2011).  Depending on the type of reuse, 

Chesapeake Energy Corporation can decide to use conventional treatment (flocculation, 

coagulation, sedimentation, filtration, lime softening) or pair conventional treatment with more 



10 
 

advanced treatment technologies (reverse osmosis, thermal distillation, evaporation) to achieve a 

more pure water quality.   

Generally, reuse of produced water involves the recycling of produced water to fracture 

more shale plays.  In these cases, it is often necessary to only remove the suspended solids from 

the produced water in order to recycle it.  Talisman Energy USA Inc. claims to have successfully 

operated using blended frac solutions of produced water where the only treatment applied was 

physical settling.  In their case study published by the EPA, all particles greater than 30 micron 

were settled out of the produced water solution based on Stoke’s law.  A blended frac solution of 

approximately 50,000 mg/L TDS was used from this treated water with no apparent negative 

impacts on the formation of gas production (Minnich 62, 2011).  If certain ions like barium, 

calcium, magnesium, and strontium do create scaling or hardness problems, sodium sulfate, soda 

ash, and lime are required to remove these metals (Minnich 61, 2011).   

Though energy companies have largely been hesitant to used recycled frac waters with 

such high TDS concentrations, the cost effectiveness compared to using treated produced water 

which matches fresh water quality is drastic.  Removal of TDS is a very energy intensive 

process, especially for produced waters that can have TDS concentrations as high as 260,000 

mg/L.  Still, if produced water is to be reused for any other purpose other than reuse in hydraulic 

fracturing, more rigorous treatment is required.  In the Barnett shale play, mechanical vapor 

recompression thermal distillation process is the most capable alternative as it can handle a wide 

range of brines (10,000 mg/L – 120,000 mg/L TDS) while achieving over 70% efficiency in 

water recovery.  Reverse osmosis is also another viable option.  Reverse osmosis has achieved 

60% recovery for TDS concentrations below 40,000 mg/L TDS (Hayes 70, 2011). 



11 
 

Using these case studies from various industries, certain water treatment technologies and 

methods were identified for further research.  Feasibly to Ball Corporation’s case and 

accessibility to bench scale treatment methods influenced which treatment methods were 

selected for further research.  The following section of the literature review focuses on the 

technologies researched, tested, and proposed to Ball Corporation during the course of the study. 

2.3. Review of Treatment Technologies 

 After reviewing the literature and analyzing other industrial wastewater reuse case 

studies, different water treatment technologies were researched individually to determine the best 

options for Ball wastewater in Fairfield, CA.  Of the researched options, five technologies are 

present in the final treatment train in some capacity.  These five technologies are 

electrocoagulation, dissolved air flotation, ultrafiltration, granular activated carbon, and reverse 

osmosis.  The following section of the literature review presents the research collected on these 

five technologies. 

2.3.1 Electrocoagulation 

Electrocoagulation is an electrochemical method of treating polluted water whereby 

sacrificial anodes corrode to release active coagulant precursors (usually aluminum or iron 

cations) into solution (Holt, 2004).  This alternative to traditional chemical dosing of coagulants 

has been used in water treatment since 1887 (Vik 1355, 1984).  Today, electrocoagulation is 

typically used in small wastewater treatment operations due to availability of chemical 

coagulants.  It has been successfully applied to municipal wastewater operations, however, in the 

past.  In 1911, electrolytic wastewater treatment plants were used in Santa Monica, CA, and were 

praised for their relative lack of odor and high quality effluent (Vik 1355, 1984). 



12 
 

Electrocoagulation follows the same principles of treatment as chemical coagulation with 

ferric chloride or alum, but does so through electrolysis.  Instead of chemical coagulants such as 

ferric chloride (FeCl3) or aluminum sulfate (Al2(SO4)3) disassociating in water to form the 

aqueous coagulating agents, Fe3+ and Al3+ are directly corroded off the sacrificial anode.  At the 

same time, the cathode produces small amounts of hydrogen gas through hydrolysis that occurs 

due to the electric current.  As wastewater flows past the anode and cathode plates, it mixes with 

the dissolved coagulant and flocculation begins.  The dosage of coagulant added can be 